FG710211-B

womroninn. FCC/IC TEST REPORT Report No.
Data: 13 File: D:WProject\20070Q2\= }\710211-01\Part24E\S28\EDGEPart24E-A3.EMI_(20)
0 Level (dBm) Date; 2007-05-08
FCC PART22.24
-GdB
3
-35
2
1 WW
-TO
1000 1400, 1800, 2200, 2600, 3000

Trace: (Discrete)

Frequency (MHz)

Lite N3CHDE-HY
Condi tion HF-SPURTONS YERTICAL
EUT P4
Power 1 20%ac/ 600z
Hodel FG 7I0211-DI
Memo EDCE Link Mode ; CHEG|+ddapter
Plane : EZ
Bcarmer s
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dE dEm dEm dB
| @ L718. 00 -57.76 -44. 76 -13.00 -b7.34 -0. 42 Peak
@ 1878, 00 -5Z. 79 -52.39 -0.40 Peak
3@ 1958, 00 -34. 15 -33.56 -0.60 Peak
Remark:

1. #2: MS Signal
2. #3:BS Signal

Data: 14 File: D:Project\20070Q2\5 M7 10211-01\Part24E\S2B\EDGEPart24E-A3.EMI (20)
0 Level (dBm) Date; 2007-05-08
FCC PART22.24
-GiB
-35

W

70

7 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (Wi
Site + DICHDE-HY
Condi tion WF-SPURTOUS YERTTCAL
EUT PDA
Power | 20¥ac/ G0z
Model FG TI0ZI1-DI
Memo EDCE Link Mode ; CHEG|+idapter
Plane : EZ
Scanmer s S
Remark There is no more obvious emission except the listings above.
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wanonian. FCC/IC TEST REPORT Report No. FG710211-B
4.6.5.29 Mode 29
Horizontal Polarization
Data: 1 File: D:WProject\200702\m M7 10211-01Part24E\528WPart24E-A3+Pistol Grips.EMI (20
DLeveI {{dBm) Date; 2007-05-0
FCC PART22:24
-6iB
-50 3 73
l 30 84. 138. 192, 246. 300
Trace: {Discrete) Frequency {MHz)
Site 1 DICHDE-HY
Corditian LE-SPURTONS HORTZONTAL
EUT PDA
Paower | 20Y¥ac/ B0z
Model FG 7I0211-0l
Hemn PCS 1000 Tink Mode ; CHEE|+Adapter
Plane EZ
Ccanmer A3+Pistal Grips
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm db
l @ 73.74 -56, 92 -43. 92 -13.00 -44, 5T -1Z. 34 Peak
Za 141,78 -54. 88 -41.88 -13.00 -42. 18 -12. 72 Peak
38 149, 88 -bb. 84 -42. 84 -13.00 -43. 02 -12. 82 Peak
Data: 2 File: D:Project\200702\m M\7 102 11-01Part 24F\528Part 24 E-A3+Pistol Grips.EMI (20)
oLeveI {dBmy} Date: 2007-05-07
FCC PART22:24
-GalE
-50
1 2 3
=190 300 440, 580, 720, 260, 1000
Trace: {Discrete) Frequency {MHz)
Site v DICHDA-HY
Condi tion LF-SFURTQNS HORTZONTAL
EUT PDA
Paower 1E0Y¥ac/ B0z
Model o FG TI0ZII-0I
Hlemn ¢ PCE 1800 Link Mode ; CHEE|+Adapter
Plane E2
Bcanmer A3+Fistal Grips
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm dB
| @ 453, 30 -62. 91 -49. 91 -13.00 -57. 15 -5.77 Peak
2@ 523.30 -60.92 -47.92 -13.00 -68. |2 -4.79 Peak
3@ 810,30 -62.39 -49.38 -13.00 -60.79 -1.60 Peak
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wanonian. FCC/IC TEST REPORT Report No. FG710211-B
Data: 3 File: D:Project\200702\m M\7 102 11-01Part 24 F\528Part 24 E-A3+Pistol Grips.EMI (20)
oLeveI {tBm) Date; 2007-05-07
FCC PART22:24
BB
-35 3
%
1
-0
1000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency {MHz)
Lite : DICHDE-HY
Condi tign : HF-EPURTONS HORTZONTAL
EUT . PDA
Power ¢ 120Yac/B0Rz
Model o OFG TI0ZII-01
Hemo ¢ PCS 1800 Link Mode ; CHEE|+Adapter
Plane : EZ
Bcanmer 1 AS+Pistol Grips 5
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dE dEm dEm dB
| @ I718. 00 -54.00 -41.01 -13.00 -b4.08  0.03 Peak
i@ 1878, 00 -43. 20 -42. 68 -0.5] Peak
3@ 1958, 00 -38. 08 -36.97 -1.L1 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:WProject\20070Q2\m M\ 10211-01Part 24 E\528WPart 24 E-A3+Pistol Grips.EMI (20
l:'Le\."el {{Bm) Date: 2007-05-0
FCC PART22:24
-GdB
-35
1
-T0
3000 3400, 3800. 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)
Site : DICHDE-HY
Condi tign : HF-EPURTONS HORTZONTAL
EUT . PDA
Power v 120Yac/B0Rz
Model . FG TIRZII-0I
Hemp o PCE 1800 Link Mode ; CHBGI+Adapter
Flang : EZ
Scanmer ¢ AS+Pistol Grips N
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEm dEm db
| @ 37h8. 00 -49. 23 -36.23 -13.00 -b7.1b  7T.92 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Data: 5 File: D:WProject\200702\5 M7 10211-01\Part 24 E\528\Part 24 E-A3+Pistol Grips.EMI (20

i Level (idBm} Date: 2007-05-0
FCC PART22:24
-lB

-35

1
-7
5000 5400, 5800, 6200. 6600, 7000

Frequency (MHz)

Trace: {Discrete)

Site DECHDE-HY
Corndi tian HF-SPURTONS HORTZONTAL
EUT PO
Power 1 20¥ac/ 600z
Hode | FG TI0ZI1-DI
demo PCS 1800 Tink Mode ; CHEE|+Adapter
Plane EZ
Scanmer AdtPistol Grips -
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dBEm dB
| @ 5638, 00 -46.49 -33.49 -13.00 -56.48 9. 97 Peak
Data: 6 File: D:WProject\200702\m M7 10211-01Part 24E\S28WPart 24 E-A3+Pistol Grips.EMI (20)
oLeveI {tBm) Date; 2007-05-07
FCC PART22:24
B
-35
-0
7000 7400, 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDR-HY
Condi Lign HF-SPURTONG HORTZONTAL
EIIT P
Power | 20V ac 600z
Hode | FC TI0zI1-D]
Hemo PCE 1000 Tink Mode ; CHEGI+Adapter
Flane EZ
Scanmer A3+Pistal Crips
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wesonins. FCC/IC TEST REPORT Report No.

FG710211-B

Vertical Polarization

Data: 11

File: D:\Projecti20070Q2\=3 17 10211-01Part24E\528\Part 24 E-A3+Pistol GriE'Js'jEMI (20
ate

O:Level {{Bm) Date: 7-05-0
FCC PART22:24
_6dB
TiE u
3 MVW
00 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site : DICHDE-HY
Condi tion LF-SPURTANS ¥YERTTCAL
ETT PDA
Power 1 20¥ac/ 600z
Mode | FG TID21I-01
Hemp PCE 1900 Tink Mode ; CHBEI+Adapter
Plane E?
Scanmer A3+Pistol Crips
ver Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dk dEm dEm dB
| @ 141,78 -48.08 -35.08 -13.00 40,02 -8. 07 Peak
i@ 149, 88 -48.50 -35.50 -13.00 -40.38 -& [4 Peak
3@ 158, 79 -48.86 -35.96 -13.00 -40. 73 -8.22 Peak
Data: 12 File: D:Project\200702\m M\ 10211-01'Part 24F\528\Part 24 E-A3+Pistol Grips.EMI (20}
Level (dBm) Date: 2007-05-07
FCC PART22:24
-GdB
-50 1
3 3
100 300 440, 580. 720. 860, 1000
Trace: {Discrete) Frequency {MHz)
Site o DECHDR-HY
Condi Lign LF-SPURTOUS YERTICAL
ENT PDA
Power 1 20V g 600z
Hode | FG 7ID2II-0I
Hemp PCE 1900 Tink Mode ; CHBBI+Adapter
Plans E?
Scanmer A3+Pistol Grips i
(ver Limit Read
Freq Level Limit Line Level Factor Eemark
HHz dEn dE dEmn dBm dB
| @ 3ol. 80 -bd. 21 -41.21 -13.00 -48. 87 -5.34 Peak
Za 52h, 40 -6Z. 63 -49.63 -13.00 -58. 81 -Z. 82 Peak
3@ 926, 80 -59. 8] -46.31 -13.00 -B81.89 2. 07 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Data: 13 File: D:WProject\200702\m M\ 102 11-01Part 24 F\528WPart 24 E-A3+Pistol Grips.EMI (20
oLeveI {{dBm) Date; 2007-05-0
FCC PART22:24
6B
35 4
3
1 2
70
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Erequency Mk
Site : DICHDE-HY
Condi tiom + HF-SPURTONS YERTTCAL
EUT . PDA
Power v 120¥ac/B0Rz
Model . OFG TIOZII-DI
Hemo ¢ PCS 1800 Link Mode ; CHBGBI+idapter
Plane : EZ
Bcarmer ;o Ad+Pistol Grips 5 i
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dk dEm dEm dk
| @ 1498, 00 -57. 07 -44.07 -13.00 -56. 21 -0. 86 Peak
Z@ L718. 00 -b6.59 -43.68 -13.00 -bb. IT -0. 42 Peak
3@ 1878, 00 -44, T2 -44, 32 -0.40 Peak
4@ 1958, 00 -37. 31 -36. 7L -0.60 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
Data: 14 File: D:\Projecti2007 02151 #\7 10211-01Part 24E\528Part 24E-A3+Pistol Grips.EMI {20)
oLe\reI (dBm) Date: 2007-05-07
FCC PART22:24
-GilB
-35
1
0 3000 3400. 3800, 4200, 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site v DICHDR-HY
Condi tign ¢ HF-SPURTONS YERTICAL
EUT . P
Pawer v 1 EMVac/B0Rz
Model . TG TIHOZII-DI
Hemo v PCE 1900 Link Mode ; CHEE|+idapter
Plane : EZ
Bcarmer ¢ Ad+Pistal Grips 5 &
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dk dEm dEm db
| @ 3768. 00 -50.07 -37.07 -13.00 -56.70  B. 64 Peak
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wanonian. FCC/IC TEST REPORT Report No. FG710211-B
Data: 15 File: D:¥Project\200702\= M7 10211-01WPart24E\S28\WPart 24E- n3+P|5tnI Grlgs LEMI {20}
o Lewvel (dBm} 007-05-07
FCC PART22:24
-GdB
-35
1
-T0
5000 5400. 5800, 6200, 6600, 7000
Trace: mlsmetei Frequency (MHz)
Site ¢ DECHDE-H
Condition 1 HF- SPUFTOUS YERTICAL
EUT : Ph4
Paower v 1 EYac/B0Rz
Hode | . FG TIOZII-DI
Hlemn ¢ PCS 1800 Link Made ; CHEGI +idapter
Plane : EZ
Bcarmer v AdtPistal Grips o
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEn db dEm dbm dE
| l @ 5638, 00 -4Z, 88 -29.88 -13.00 -51.53 8. 85 Peak |
Data: 16 File: D:\Projecti200702\5 17 10211-01Part 24 E\528\Part 24E-A3+Pistol Grips.EMI (20)
lI]Le\.r\el {tBm) Date: 2007-05-07
FCC PART22:24
-GdB
35
70
7000 7400, 7800, 8200, 8600, 9000
Trace: lDlsaeIe} Frequency {MHz)
Site o DECHDR-H
Condi Lign . WF- spumous YERTTCAL
EIT [T
Power v 1 EMYac/B0Rz
oz . FG TIOZII-DI
Hemo o PCS 1800 Link Mods : CHER|+ddapter
Plane : EZ
Bcarmer v Al+Pistal Grips
Remark There is no more obvious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. FG710211-B

4.6.5.30 Mode 30

Horizontal Polarization

Data: 1 File: D:Project\200702\m M\7 102 11-01Part22H\529'Part22H-A1.EMI (12)
5 Lewvel (dBm} Drate: 2007-05-08
FCC PART22/24
-GidB
3
i
-50 Z
-1 30 84. 138. 192. 246. 300
Trace: |D|s~c:|ete} Frequency (MHz)
Site ¢ DECHDE-N
Condi Lion . LF- SPUI?TOIJS HORTZOMTAL
EUT ¢ PDA
Power 1 20¥ac/ 60Nz
Hode | FG 7ID2I1-0l
Hlemn GoMl 50 Link Mode ; CHIED+Adapter
Plane EZ
Bcarmer Al
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dE dEm dEm dB
L 32,43 -46. 77 -33. 77 -13.00 -45.30 -1.47 Peak
2 143, 13 -50.09 -37.00 -13.00 -37.34 -12. 74 Peak
3@ 221,43 -36.56 -23.56 -13.00 -23. 91 -1Z. 65 Peak
Data: 2 File: D:Project\200702\m M\7 10211-01Part22H\S29Part22H-A1.EMI (12)
" Level (dBm) Date; 2007-05-08
FCC PART22:24
-GilB
;] 2
-100 350 440. 580. 720. 860. 1000
Tmce |D|$-:|eleb rrequency (MHz)
Site DICHDG-H
%?di tiom 5 LF spuwmus HORTZONTAL
Power I 2 D‘ufacfﬁ Mz
Hode | FG 7ID211-01
Hlemn GEMl 50 Link Mode ; CHIED+Adapter
Plane Ez
Bcarmer Al
Over Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEm dEm dB
| @ 836, 90 -31.75 -30.42 -1.33 Peak
2@ 380,30 -31.28 -30.36 -0.91 Peak
3 885,80 -50.7Z -37.72 -13.00 -B0. 92 0,20 Peak
Remark:
1. #1: MS Signal
2. #2: BS Signal
SPORTON International Inc. Page No. : 285 of 303
TEL : 886-2-2696-2468 Report Issued Date . May 14, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Data: 3 File: D:\Project\200702\= }\710211-01\Part22H529\Part22H-A1.EMI_(112)
0 Level (dBm) Date: 2007-05-08
1 FCC PART22.24
-GdB
2
-35

=9 1000 1400. 1800. 2200. 2600. 3000

Tlace |D|s-:| ete) Erequency (MHz)

Site : o D3CHDGE-H
Condi Lion . WF- SPUI?IUUS HORTZONTAL
EUT : PDA
Power v 1EMYac/B0Rz
Hode | o FG TI0ZII-00
Hlemn 1 GSM B30 Link Mode ; CHIER+Adapter
Plane : EZ
Bcarmer 1|
Over Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEm dEm dB
[La 1674.00 14,156 -1.15 -13.00 -14.38 Q.22 Peak |
Za 2008, 00 -28.84 -15.84 -13.00 -30.04 [, 20 Peak
Data: 4 File: D:Project\200702\m M7 10211-01Part22H\529Part22H-A1.EMI {12}
0 Lewvel (dBm} Date: 2007-05-08
FCC PART22:24
-GilB
-35
)
2
0 3000 3400. 3800, 4200, 4600. 5000
Fraca |D|s~c:|ete} Frequency (MHz)
Site ¢ DECHDE-N
Condi Lion . WF- SPUI?IUUS HORTZONTAL
EUT : PDA
Power ¢ 12M¥ac/B0Rz
Hode | o OFG TI0ZII-00
Memo : G58 BE0 Tink Mode ; CHIG9+ddapter
Plane : EZ
Scanmer LAl 50
ver Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm db
| @ 3344, 00 -42 28 -29. 28 -13.00 -47.69 5. 41 Peak
Z 4178, 00 -50.06 -37.08 -13.00 -59.85  §.79 Peak
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wesonins. FCC/IC TEST REPORT

Report No.

FG710211-B

Site
Comdi tiom
EUT

Power
Hode
Hemo
Flane
Scanmer

0 —

Site
Condi tion
EUT

Power
Hode
Hlemn
Plane
Scanmer

Dat

File: D:\Project\20070 2\ M7 10211-01Part22H529\Part22H-A1.EMI_(12)

Date: 2007-05-08

ah
" Level (dBm)

FCC PART22:24
-GuB
-35
1
2
-70
5000 5400, 5800, 6200, 6600, 7000

Trace: {Discrete)
¢ DECHDR-HY
HE-SFURTONS HORTZONTAL
PDA
| 20¥ac/BHz
FG TIDEII-01
%gﬂ G50 Link #ode ; CHIGS+Adapter

Al

Frequency {MHz)

Over Limit Read

Freq Level Limit

Line Level Factor Eemark

HHz dEn dE

dEmn dBm dB

S018.00 -43.58 -30.58 -13.00 -53.82 10, 24 Peak
oBbd4. 00 -51. 25 -38.25 -13.00 -61.47 I0. 22 Peak

Data: 6
0 Level (dBm)

File: D:\Projecti2007Q2\ )17 10211-01'Part22H1529Part22H-A1 .EMID{ 12)

ate: 2007-05-08

FCC PART22:24

-6ulB

4Mwva"NMJ”*“J“L’“"“””'ﬂ’v1ﬂ?w\1N«~hb"hh»HA‘ﬁm4vw“ﬁw*vwJm_MHu“Lmwﬂ“wLJMH“WV?JMA)ﬁJ“J&AWﬁ““WM/

79 7000 7400,

Trace: {Discrete)
v DICHDG-HY
EE;SPUFTOUS HORTZONTAL
| 2Wac/ B0z
FG TIDEII-01
ggm G50 Link Mode ; CHIGS+Adapter

Al

7800, 8200, 8600. 9000
Frequency {MHz)

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : GM375273RADA

IC ID : 2739D-7527RADA

Page No.
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Report Version
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wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Vertical Polarization

Data: 7 File: D:Project\200702\m M\7 10211-01Part22H\529'Part22H-A1.EMI (12)
0 Level (dBm) Date: 2007-05-08
FCC PART22:24
-6iB
i 3
z
-50
=100 30 84. 138. 192, 246. 300
Trace: {Discrete) Frequency {MHz)
Lite : DICHDE-HY
Condi tion LF-SPURTANS YERTTCAL
EUT PO
Power 1 20%ac/ 600z
Model FG 7I0211-D1
demo G5S8 B0 Link Mode ; CHIG9+ddapter
Plans E?
Scanmer Al o
(ver Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm db dEm dEm dB
| @ 33.24 -34.96 -21. 96 -13.00 -25.07 -9.89 Peak
2 151,23 -45. 37 -32. 37 -13.00 -37. 22 -8. 15 Peak
38 220,89 -35.7h -22.75 -13.00 -27.61 -8 14 Peak
Data: & File: D:Project\200702\m M7 10211-01Part22H\529'Part22H-A1.EMI (12)
o Level (dBm) Date: 2007-05-08
FCC PART22:24
-BilB
2
1
-50
Wu 3
100 300 440. 580. 720. 860, 1000
Trace: {Discrete) Frequency (Miz)
Site v DICHDE-HY
Condi tion LF-SPURTQNS YERTTCAL
EUT PO
Power | 30¥ac/ B0z
Model FG 7I0211-01
Hemn GSM B0 Link Mode ; CHIBA+Adapter
Plane E2
Scanmer Al
Over Limit Read
Freq Level Limit Line Level Factor Eemark
WHz dEn dE dEmn dBm dB
| @ #36, 90 -4[, 90 -43.26 1. 36 Peak
2@ 880, 30 -30. 18 -3L.89 1.7l Peak
3 996, 80 -59. 21 -46. 21 -13.00 -B81.84 2 63 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal

TEL : 886-2-2696-2468
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wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Data: 9 File: D:\Projecti20070Q2\22 17 10211-01Part22H\529\Part22H-A 1.EMI {12}
Level {dBm}) Date: 2007-05-08
FCC PART22:24
1 -GdB
2
-35

-70

1000 1400. 1800, 2200. 2600, 3000
Frequency (MHz)

Trace: IDISCI ete)

Site o DECHDR-H
%ﬁ?di tion ; HF SPUI?TOIJS YERTTCAL
Power I 2 D‘ufacfﬁ Mz
Model o FG TI0ZI-0I
Hlemn 1 GSM B30 Link Mode ; CHIER+Adapter
Plane : EZ
Scanmer coAl e
Over Limit Read
Freq Level Limit Line Level Factor Eemark
HHz dEm dE dEm dEm dB
| @ 1674.00 -19. 10 -6.10 -13.00 -18.62 -0.43 Peak
Za 2008, 00 -29.33 -16.33 -13.00 -3L.60  Z. 27 Peak
Data: 10 File: D:\Projecti2007Q2\= 7 10211-01Part22H1529Part22H-A1.EMI (12)
Level {dBm) Date: 2007-05-08
FCC PART22:24
6B
-35
1
2
70
3000 3400. 3800. 4200. 4600. 5000
Tlace |D|saeleb Frequency (MHz)
Site DICHDE-H
%ﬁdi tion HF SPUPIUUS YERTTCAL
Power I 2 D‘Iacfﬁ Mz
Model FG TI0ZI1-DI
Hemp GEM GO0 Link Mode ; CHIGR+Adapter
Flang EZ
Scanner Al v
Over Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm dB
L 3344, 00 -43.45 -30.45 -13.00 -47. 91 4. 47 Peak
2 4184, 00 -49. 50 -36.50 -13.00 -57.8b6  8.36 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG710211-B

Data: 11 File: D:Project\20070Q2\m M\ 10211-01Part22HS29Part22H-A1.EMI (12)
= Lewvel {dBm) Date: 2007-05-08
FCC PART22:24
-6ilB
-35
4
2
-T0
5000 5400, 5800. 6200. 6600, 7000
Trace: (Discrete) Erenuency: (MHz)
Site 1 DICHDE-HY
Condi tiom : HF-SPURTONS YERTTCAL
EUT . Po4
Power ¢ 120¥ac/B0Rz
Hode | . FG TI0ZII-00
Memo : GSH BE0 Tink Mode ; CHIGH+Adapter
Plane : EZ
Scanmer vl .
Over Limit Read
Freq Level Limit Line Level Factor Eemark
WHz dbn db dbm dbm dB
l @ 501800 -42,89 -29.99 -13.00 -5[. 84 & 85 Peak
2 5854, 00 -49.82 -36.92 -13.00 -58.73  8.81 Peak
Data: 12 File: D:Project\20070Q2\m M7 10211-01Part22H529Part22H-A1.EMI (12)
o Level (dBm) Date: 2007-05-08
FCC PART22:24
-6ilB

M

i, 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (MHz)

Site o DICHDB-HY

Condition : HE-SPURTONS YERTTCAL

EUT : PDa

Power ¢ 1 2MYac/B0Rz

Hode | ¢ FQ TIDEII-0I

Hemp v GSM 5D Link Mode ; CHIGH+Adapter
Flang : EZ

Scanmer voAl

Remark There is no more obvious emission except the listings above.
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4.6.5.31 Mode 31
Horizontal Polarization
Data: 1 File: D:Projecti2007 02151 }\7 10211-01'Part24E\529Part 24 E-A3.EMI (20)
4 Level (dBm) Date: 2007-05.08
FCC PARTZ22/24
6B
50 >
i 3
“100 30 a4. 138. 192, 246. 300
Trace: (Discrete) Frequancy {Mhz
Site v DICHDE-HY
Condi tign LF-EFTRTONS HORTZONTAL
ETT FDA
Paower 1 E0¥ac/ B0z
HModel FG TI0ZI1-DI
Hlemn FCS 1800 Link Mode ; CHEGI +idapter
Plane E2
Scanmer A3 oo
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dBEm db
L TL.58 -63. 73 -60. 73 -13.00 -5[. 38 -1Z. 35 Peak
2 145, 29 -b6. 26 -43. 26 -13.00 -43.50 -12. 76 Peak
3 167 L7 -61.77 -48. 77 -13.00 -48, 87 -1Z2. 90 Peak
Data: 2 File: D:WProject\200702\m M\7 10211-01Part24E\529'Part24E-A3.EMI (20)
5 Level (dBm) Date; 2007-05-08
FCC PARTZ22/24
-GalB
-50
1
5 S
-100 350 440. 580. 720. 860. 1000
Trace: (Discrete) rrequency (MHz)
Site : DACHDE-HY
Condi tign LF-5PURTONS HORTZONTAL
EUT PDA
Power 1 20%ac/ 600z
Model FG 7I0211-DI
demo PCS 1800 Tink Mode ; CHEE|+Adapter
Plane E2
Scanmer L] e
ver Limit Read
Freq Level Limit Line Level Factor Eemark
HHz dEn dE dEmn dEm dB
L 348,30 -57. 15 44, [56 -13.00 -48. 87 -8 27 Peak
2 386,80 -84, [1 -51. 11 -13.00 -57. [& -8.93 Peak
3 957, 30 -62.36 -49. 36 -13.00 -6Z. |8 -0.17 Peak
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Data: 3 File: D:\Projecti2007 0215 #7102 11-01'Part 24 E\529'Part 24 E-A3.EMI (20)
; Level (dBm) Date: 2007-05.08
FCC PART22:24
BB
35 3
1 2
4
70
1000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency {MHz)
Site v DICHDE-HY
Condi tign i HR-EPTRTONS HORTZONTAL
ENT T
Paower v 1 EVac/B0Rz
Model OFG TIZII-DI
Hlemn ¢ PCE 1800 Link Mode ; CHEE|+Adapter
Plane : EZ
Scanmer H K} .
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm dB
L L7718 00 51,89 -38.68 -13.00 -5[. 76  0.08 Peak
2 L878. 00 -b3. T8 -b3.27 -0.51 Peak
3@ 1958, 00 -38. 02 -36.90 -1.L1 Peak
4 2038. 00 -56.58 -43.58 -13.00 -bb. 84 -0.73 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:Project\200702\m M7 102 11-01Part 24F\529'Part 24E-A3.EMI (20)
o Lewvel (dBm} Date: 2007-05-08
FCC PART22:24
-GdB
35
1
#0 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency {MHz)
Site v DICHDE-HY
Condi tign i HR-EPTRTONS HORTZONTAL
EUT P
Power v 1 A0Yacs/B0Hz
Model . FG TIAZII-DI
Hemp ¢ PCS 1900 Link Mode ; CHEG|+idapter
Flane ¢ E2
Scanmer I i1 -,
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEm dEm dB
L 3768. 00 -49.66 -36.66 -13.00 -57.58  T.92 Peak
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Data: 5 File: D:\Projecti200702\m M\710211-01Part24E\S29Part24E-A3.EMI (20)
o Level {dBm) Date: 2007-05-08
FCC PART22:24
-GilB
-35
-T0
5000 5400, 5800, 6200, 6600, 7000
Trace: {Discrete) Frequency {MHz)
Site ¢ DICHDA-HY
Condi tion HF-SPURTANS HORTZONTAL
EUT Pha
Power | 20¥ac/ G0
Hodel| FG TIDEII-01
Memo PCS 1800 Tink Mode ; CHEE|+Adapter
Plane EZ
Scanmer LK
Data: 6 File: D:\Project\20070Q2\= }\710211-01\Part24 E\529\Part24E-A3.EMI _(20)
0 Level (dBm) Date: 2007-05-08
FCC PART22:24
GalB
-35
-0
7000 7400, 7800. 8200. 8600, 9000
Trace: (Discrete) Frequency (MHz}
Site o DECHDR-HY
Condi tion HF-SPURTANS RORTZONTAL
EUT PhA
Power | 20Vac/ B0z
Hodel| FG FIDEII-01
demo PCS 1800 Tink Mode ; CHEE|+Adapter
Plane EZ
Scanmer a3
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Vertical Polarization

Data: 11 File: D:\Project\200702\= }\710211-01\Part24E\529\Part24E-A3.EMI _(20)
0 Level (dBm) Date; 2007-05-08
FCC PARTZ2224
6B
50 3
! 2
=100 30 a84. 138. 192, 246. 300

Trace: (Discrete) Erequency Min

Site . DICHDG-HY
Condi tiom 1 LF-SPURTONS YERTTCAL
EUT . PDA
Power v 120¥ac/B0Rz
Model . OFG TIOZII-DI
Hemn ¢ PCS 1800 Link Mode ; CHBGBI+idapter
Plane . EZ
Bcarmer &
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dk dEm dEm dk
L 33.00 -54.589 -41.58 -13.00 -44, 42 -10. [T Peak
2 60,78 -b6. T4 -43. 74 -13.00 -43. 46 -13. 28 Peak
3 145, 29 -5Z. 02 -39.02 -13.00 -43.92 -8, 10 Peak
Data: 12 File: D:WProject\200702\m M\7 102 11-01Part24F\S29'Part 24E-A3.EMI (20)
5 Lewvel (dBm} Drate: 2007-05-08
FCC PART22:24
-6ilB
-50
1 2 3
=190 300 440, 580, 720, 260, 1000
Trace: {Discrete) Frequency {MHz)
Site v DICHDE-HY
Condi tign i LR-EFURTONS YERTTCAL
ENT . PDA
Power v 1 EMYac/B0Rz
Model . FG THOZII-DI
Hlemn ¢ PCE 1800 Link Mods ; CHEE|+Adaphsr
Plane : EZ
Bcarmer [
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
WHz dEn dE dEmn dBm dB
L TT8.80 -62.13 -49. [3 -13.00 -62. 88 0.75 Peak
2 8oz, 30 -62. [0 -49, 10 -13.00 -63.58 1. 49 Peak
3 850,30 -61.05 -48.056 -13.00 -63.32 2. 27 Peak
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Data: 13 File: D:Project\200702\m M\7 10211-01Part 24F\529\Part 24E-A3.EMI {20}
5 Level (dBm) Date; 2007-05-08
FCC PART22:24
-GB
35
3
1 2 4
L 1000 1400. 1800, 2200, 2600. 3000
e |D|5(:|e1e} Frequency (MHz)
Site o DECHDR-H
%ﬁ?di tion HF SPUI?TOIJS VERTICAL
Power I 2 D‘ufacfﬁ Mz
Model FG TI0ZII-DI
Hlemn FCS 1900 Link Mode ; CHEGI+idapter
Plane Ez
Scanmer a3
Over Limit  Read
Freq Level Limit Line Level Factor Eemark
HHz dEm dE dEm dEm dB
L L718. 00 -bb. 84 -42. 84 -13.00 -bb. 41 -0. 42 Peak
2 L 878, 00 -55. 48 =55, 09 -0.40 Peak
3 1968, 00 -42. B85 -42. 06 -0, 60 Peak
4 2038, 00 =57, 23 -44. 23 -13.00 -57. 1% -0.04 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 14 File: D:\Projecti2007 0215 #\7 10211-0 1'Part24E\S29'Part 24 E-A3.EMI (20)
= Level {dBm) Date: 2007-05-08
FCC PART22:24
6B
-35
1
70 3000 3400. 3800. 4200. 4600. 5000
Tlace |D|sC|eleb Erequency (MHz)
Site DICHDE-H
%ﬁdi tion HF spuwmus YERTTCAL
Power I 2 D‘Iacfﬁ Mz
Model FG TI0ZI1-DI
demo PCS 1800 Tink Mode ; CHEB|+Adapter
Plane EZ
Scanner L] .
ver Limit Read
Freq Level Limit Line Level Factor Eemark
MHz dEm dB dEm dEm dB
| L 3758. 00 48, [0 -35. 10 -13.00 -54.74  B.64 Peak |
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Data: 15 File: D:Projecti2007 G2,/ 10211-0TPar24EI528\Part24E-A3.EMI (20)
 Level (Bm) Date: 2007-05.08

FCC PART2224

-6dB

WWMMWWMW

-0

5000 5400. 5800, 6200. 6600. 7000
Tr"ice |D|$-:| ete} Frequency (MHz)
Site DICADE-H
Condi tion : HF SPUPIUUS YERTICAL
EUT i
Power ; I 2 D‘lfacfﬁ Mz
Hode | o FQ O TIDEN -0
Hemo ¢ PCS 1800 Link Mode ; CHEE|+Adapter
Plane : E2
Scanmer H 3
Data: 16 File: D:WProject\?00702\m M\ 102 11-01Part 24E\529'Part 24E-A3.EMI {20}
= Lewvel (dBm}) Date: 2007-05-08
FCCPART22i24
-GIB
-35

M

-0

7000 T400. 7800. 8200. 8600. 9000
Tm-:e |D|s-:|eleb Erequenty (WH:)

Site DICADE-H

%yi tion 5 HF spuwmus YERTICAL

Power I 2 D‘ufacfﬁ Mz

Model . FG TIOZII-DI

Hemn ¢ PCS 1800 Link Mode ; CHBGBI+idapter

Plane : EZ

Scanmer c Ad

Remark There is no more obvious emission except the listings above.
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4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 58 0.03
-10 -52 -0.03
0 45 0.02
10 23 0.01 25 Passed
20 38 0.02
30 -35 -0.02
40 41 0.02
50 -51 -0.03

Remark : The DUT can not be turned on at -30

Test Mode : GSM850 (EDGE) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 50 0.03
-10 -52 -0.03
0 38 0.02
10 28 0.01 25 Passed
20 -35 -0.02
30 38 0.02
40 46 0.02
50 53 0.03

Remark : The DUT can not be turned on at -30
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Test Mode : PCS1900 (GSM) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 62 0.03
-10 -53 -0.03
0 55 0.03
10 38 0.02 25 Passed
20 22 0.01
30 -40 -0.02
40 -58 -0.03
50 -57 -0.03

Remark : The DUT can not be turned on at -30

Test Mode : PCS1900 (EDGE) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 58 0.03
-10 -52 -0.03
0 48 0.03
10 30 0.02 25 Passed
20 25 0.01
30 35 0.02
40 -50 -0.03
50 -55 -0.03

Remark : The DUT can not be turned on at -30

SPORTON International Inc. Page No. : 299 of 303
TEL : 886-2-2696-2468 Report Issued Date . May 14, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



EROATOMN LAB.

FCC/IC TEST REPORT Report No. FG710211-B

4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 25+5 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 28.0 0.01
BEP -35.0 -0.02 25 Passed
4.3 28.0 0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 20.0 0.01
BEP -25.0 -0.01 25 Passed
4.3 27.0 0.01
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -22.0 -0.01
BEP -42.0 -0.02 25 Passed
4.3 27.0 0.01
Test Mode : PCS1900 (EDGE8) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 27.0 0.01
BEP 34.0 0.02 25 Passed
4.3 -25.0 -0.01
Remark:
1. Normal Voltage=3.7V.
2. Battery End Point (BEP)=3.3 V.
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5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer | Model No. Serial No. | Characteristics Date Due Date Remark
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
o S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO6-HY)
Base Station Radiation
) R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 554
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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